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CERTIFICATE OF CONFORMITY

In compliance with the provision of California Code of Regulation 93120 Concerning Airborne Toxic Control Measure to reduce
Formaldehyde Emission from Composite Wood Product, it is stated that:

PT KAYU LAPIS INDONESIA

Desa Mororejo, Kecamatan Kaliwungu, Kabupaten Kendal 51372 Central Java, Republic of Indonesia

Category of Composite Wood Product; Hardwood Plywood Veneer Core
Formaldehyde Emission Standard: Phase 2 (0.05 ppm)

Has been complying with the formaldehyde emission standard as stated in 93120.2 (a) and the Quality Assurance requirements
specified in section 93120.12, Appendix 2. S

rifin Lambaga, President Director
‘/ Signed on behalf of PT Mutuagung Lestari Certificate Number
TPC 6/CARB-ATCM/MO01-HWPWO0O01

Issued by PT Mutuagung Lestari as Third Party Certification (TPC 6)

JI. Raya Bogor KM 33,5 No. 19 Cimanggis - Depok 16953 INDONESIA Date of Initial Registration
Phone : (62-21) 874-0202. Fax, ; (62-21) 877-40745, 46 9 September 2008
E-mail : inspector@mutucertification.com Bate of lseta
For verification of this certificate please visit www.mutucertification.com or 9 September 2014
www.arb.ca.gov/toxics/compwood/tpc/listofmills

Date of Expiry

8 September 2015

This certificate remains the property of PT Mutuagung Lestari to whom it must be refurned on request
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Notice of Authorization

MUTU CERTIFICATION as Third Party Certifier approved by California Air Resources Board hereby notify that the manufacturer mentioned below has
been verified, inspected and tested, and its product(s) comply with the applicable emission standard, and its Quality Assurance complies with Quality
assurance requirements. It is therefore, in accordance with the California Code of Regulation, Section 93120.12, Appendix 3 (), MUTU CERTIFICATION
shall conduct periodic on-site inspection at least once per quarter to ensure full compliance with Quality Assurance requirements in section 93120.12,
Appendix 2, and test the manufacturer's product using Primary Test Method (ASTM E 1333) to ensure full compliance with applicable emission standard

in section 93120.2(a).

Jakarta, 9 September 2014

L S

< itin Lambaga, President Director

Signpd on behalf of PT Mutuagung Lestari

1. | Name of Manufacturer

PT KAYU LAPIS INDONESIA

2. | Address

Head office:
Komplek Idola Tunggal, JI. S. Parman Kav. 67 Jakarta 11410, Republic of Indonesia

Site:
Desa Mororejo, Kecamatan Kaliwungu, Kabupaten Kendal 51372 Central Java, Republic of Indonesia

Certificate Number TPC 6/CARB-ATCM/M001-HWPWOO01
Composite Wood Products Hardwood Plywood Veneer Core
Number of Ply 3 Plies & 5 Plies up

Formaldehyde Emission Level

Phase 2 (0.05 ppm)

N | oW

Type of Glue

Urea Formaldehyde
Phenol Formaldehyde




